



TEST REPORT

Report No. : HL3017802004

Page : 1 of 1

Date : MAR. 18, 2004

SUPER SHENG ENTERPRISE CO., LTD.
No. 6, Lane 151, Minsheng St., Santai Town,
Taipai Hsin 237, Taiwan, R. O. C.

The following merchandise was submitted and identified by the vendor as:

Type of Product: Bracket
Style/Item No.: # 4
Manufacturer/Vendor: SUPER SHENG ENTERPRISE CO., LTD.
Country of Origin: Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Required:

Tensile test

Test Method:

Secure the sample on the tensile machine (INSTRON 5501). Apply an increasing force to the sample until it is old or broken then record the broken load and failure mode.

(Speed: 5 mm/min.)

Test Results:

Sample	Max. load (kgf)	Failure mode:
Bracket # 4	353.54	The ball stud was separated from the bracket.

Photo Index: Photo "A": Sample picture. (See sample card page 1 of 1)
Photo "B": Test methods. (See sample card page 1 of 1)
Photo "C": Failure mode. (See sample card page 1 of 1)

Testing period: Mar. 17, 2004 - Mar. 18, 2004

Signed for and on behalf of
SGS Taiwan Ltd.


Jen-Ching Chen
Asst. Supervisor

This Test Report is issued by the Company under its internal control system and is not intended for circulation outside the Company. It is the property of the Company and should be kept confidential. The results reported in this report are only for the customer's internal use. The Company is not responsible for any loss or damage caused by the use of this report. The Company is not responsible for any loss or damage caused by the use of this report. The Company is not responsible for any loss or damage caused by the use of this report.

TW 0670155

SGS Taiwan Ltd. | No. 11, Wu Chiao Road, Hsinchu City 300, Taiwan, Republic of China | TEL: 886 (0)3 571 9000 | FAX: 886 (0)3 571 9001
SGS Taiwan Ltd. | No. 11, Wu Chiao Road, Hsinchu City 300, Taiwan, Republic of China | TEL: 886 (0)3 571 9000 | FAX: 886 (0)3 571 9001

Member of the International Federation of Inspection Agencies

TEST REPORT

Report No. : HL3017SD/2004

Page : 1 of 1

Date : MAR. 18, 2004

SUPER SHENG ENTERPRISE CO., LTD.
No. 6, Lane 151, Minsheng St., Sanhsia Town,
Taipai Hsin 237, Taiwan, R. O. C.

The following merchandise was submitted and identified by the vendor as:

Type of Product: Bracket
Style/Item No.: # 5
Manufacturer/Vendor: SUPER SHENG ENTERPRISE CO., LTD.
Country of Origin: Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Required:

Tensile test

Test Method:

Secure the sample on the tensile machine (INSTRON 5581). Apply an increasing force to the sample until it is old or broken then record the broken load and failure mode.

(Speed: 5 mm/min.)

Test Results:

Sample	Max. load (kgf)	Failure mode
Bracket # 5	379.96	The bracket was permanent deformation after testing.

Photo Index: Photo "A": Sample picture. (See sample card page 1 of 1)

Photo "B": Test methods. (See sample card page 1 of 1)

Photo "C": Failure mode. (See sample card page 1 of 1)

Testing period: Mar. 17, 2004 - Mar. 18, 2004

Signed for and on behalf of
SGS Taiwan Ltd.


Owen Chang
Asst. Supervisor

The information on this document is the property of SGS Taiwan Ltd. It is to be used only for the purpose for which it was issued. No part of this document may be reproduced or transmitted in any form or by any means, electronic or mechanical, including photocopying, recording, or by any information storage and retrieval system, without the prior written permission of SGS Taiwan Ltd. All rights reserved. TW 0270156

SGS Taiwan Ltd. No. 25, Wu Chuan Road, Shao Industrial Zone, Taipei County, Taiwan / 台北市大直區吳川路25號
10494 中華民國 93 年 3 月 4 日 電話: 886-2-27091818 傳真: 886-2-27091817 郵政信箱: 10494

Member of SGS Group located worldwide in more than 100 countries



TEST REPORT

Report No. : HL30175E/2004

Page : 1 of 1

Date : MAR. 18, 2004

SUPER SHENG ENTERPRISE CO., LTD.
No. 6, Lane 151, Minsheng St., Sanhsin Tosen,
Taipai Hsin 237, Taiwan, R. O. C.

The following merchandise was submitted and identified by the vendor as:

Type of Product: Bracket
Style/Item No.: # 6
Manufacturer/Vendor: SUPER SHENG ENTERPRISE CO., LTD.
Country of Origin: Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Required:

Tensile test

Test Method:

Secure the sample on the tensile machine (INSTRON 5581). Apply an increasing force to the sample until it is slid or broken then record the broken load and failure mode.

(Speed: 5 mm/min.)

Test Results:

Sample	Max. load (kgf)	Failure mode
Bracket-# 6	154.57	The bracket was permanent deformation after testing.

Photo Index: Photo "A": Sample picture. (See sample card page 1 of 1)
Photo "B": Test methods. (See sample card page 1 of 1)
Photo "C": Failure mode. (See sample card page 1 of 1)

Testing period: Mar. 17, 2004 - Mar. 18, 2004

Signed for and on behalf of
SGS Taiwan Ltd.


Owen Cheng
Asst. Supervisor

This Test Report is issued by the Laboratory named only. It is not valid unless it is accompanied by the original sample being analyzed and the identification tag. This Test Report is not valid unless it is accompanied by the original sample being analyzed and the identification tag. This Test Report is not valid unless it is accompanied by the original sample being analyzed and the identification tag. This Test Report is not valid unless it is accompanied by the original sample being analyzed and the identification tag.

1W 0570157